THERE IS A RISK ASSUMED BY INDIVIDUAL WHO USE THIS TYPE OF

EQUIPMENT. TO MINIMIZE RISK, YOU MUST rOLU/I THESE KUIES:
I N ‘ L P R E S S 1. Inspect equipment before each workout. Checke that all nuts,
bolts, screws and pop pins are in place and fully tightened.

Also.before use.oheck cables for signs of wear. Replace all

worn parts immediately. Never use machine if any parts are

damaged or missing. Failure to follow these rules may result

in serious injury.

Keep clear of the cables and all moving parts when the machine

is in use.

3. Always make sure all Snap links are closed when doing any
cable/pulley exercises.

4. Exercise with care. Perform your exercises at a smooth moderate
pace; never perform Jerky or uncoordinated movements that may
cause injury.

N

ApxaHrenbck (8182)63-90-72  Wxesck (3412)26-03-58 MarHutoropck (3519)55-03-13 Mepmb (342)205-81-47 CypryT (3462)77-98-35
ActaHna (7172)727-132 WpkyTck (395)279-98-46 Mocksa (495)268-04-70 PocToB-Ha-floHy (863)308-18-15 Teepb (4822)63-31-35
AcTpaxaHb (8512)99-46-04 KasaHb (843)206-01-48 MypmaHck (8152)59-64-93 PsizaHb (4912)46-61-64 Tomck (3822)98-41-53
BapHrayn (3852)73-04-60 KanuHuHrpag (4012)72-03-81 Ha6GepexHble YenHbl (8552)20-53-41 Camapa (846)206-03-16 Tyna (4872)74-02-29
Benropog (4722)40-23-64 Kanyra (4842)92-23-67 HwxHWii Hosropog (831)429-08-12  CawkT-MNeTepbypr (812)309-46-40 TiomeHb (3452)66-21-18

B psiHck (4832)59-03-52 KemepoBo (3842)65-04-62 HoBoky3Heuk (3843)20-46-81 CapaTtos (845)249-38-78 YnbaHoBCK (8422)24-23-59
BnaansBocTok (423)249-28-31 Kupos (8332)68-02-04 HoBocunbupck (383)227-86-73 Cesactonosnb (8692)22-31-93 Yha (347)229-48-12
Bonrorpag (844)278-03-48 KpacHogap (861)203-40-90 OMck (3812)21-46-40 Cumdeponons (3652)67-13-56 Xabaposck (4212)92-98-04
Bonorpa (8172)26-41-59 KpacHosipck (391)204-63-61 Open (4862)44-53-42 CwmoneHck (4812)29-41-54 YensabuHck (351)202-03-61
BopoHex (473)204-51-73 Kypck (4712)77-13-04 OpeHbypr (3532)37-68-04 Coun (862)225-72-31 Yepenosel (8202)49-02-64
EkatepuHbypr (343)384-55-89 Jluneuk (4742)52-20-81 MeHsa (8412)22-31-16 CrtaBponosb (8652)20-65-13 Apocnasnb (4852)69-52-93
MBaHoBO (4932)77-34-06 Kuprususa (996)312-96-26-47 KasaxctaH (772)734-952-31 TapxukuctaH (992)427-82-92-69

EAVHBIN agpec Aonsa Bcex permoHoB: bda@nt-rt.ru || www.bodysolid.nt-rt.ru


mailto:bda@nt-rt.ru
http://www.bodysolid.nt-rt.ru

SIP—1400G

HARDWARE ILLUSTRATION SHERT

Qty. Qty.

G——mm A1. 1/2"X5 1/2" HEX HEAD BOLT ---—- [6PCS] @ D1. 1/2” BOLT CAP ——————————————~ —[24PCS]
O——mmw A2. 1/2"X5” HEX HEAD BOLT ---——--—- [2Pcs]| DR D2. 2"X4” FOOT CAP (9211-028)--—--—- [3PCS]
O—mw A3. 1/2"X3 1/2” HEX HEAD BOLT ---—-- [2PCS] D3. 50X50X1.8t END CAP (9211-087)---[3PCS]
Orm A4. 1/2"X2 1/4” HEX HEAD BOLT ---—-- [2PCS] X
owmm A5 5/16"X3” HEX HEAD BOLT ----——--- [2pcs]| P3 D5. 60X50 NYLON BUSHING (9211—-033)--[2PCS]
O A6. 5/16"X1 1/4” HEX HEAD BOLT ----[4PCS] @ D6. 2"X4” RUBBER DOUNT (9212—009)——[3PCS]
o A7. 5/16"X3/8” SET SCREW --———-————- [3PCS] D7. 4" RUBBER DONUT (9310—017)—---[2PCS]
Om A8. 7/16"X1 1/2” ROUND BOLT ---—--- [1PCS] o5 D8. 2"X2” RUBBER DONUT (9214—002)——[2PCS]
@  A9. 5/8"X1 3/4” ROUND BOLT --—----- [1PCS] D10. #3/4” SHAFT COLLAR (9211-046)——[2PCS]
@3— A10. 10LB BALL PIN -——————————————- [1PCS] @ D11. #6” PULLEY (9213—009)-—-——————- [1PCS]

om  A11. 3/8"X1 1/2” ROUND BOLT-----—-- [1PCS] D12. ¢4 1/2” PULLEY (9213-010)—--——- [1PCS]

® Bil. 1/2” NYLON LOCK NUT --——-—-—-- [12PCs] | D6 D13. WEIGHT SELECTOR BAR (8220—060) [1PCS]

© B2. 5/8” LOCK NUT ———————————————— [1PCS] gp D14. CHROME TOP PLATE (8400—002)---[1PCS]

@ B3. 3/8” NYLON LOCK NUT ————-———- ~[1PCS] D15. 3415mm STEEL CABLE --——-—--—-- [1PCS]

© (1. 1/2” ROUND END CAP WASHER --[24PCS] D16. #5/8” ROUND END CAP (9211-015) [5PCS]

® (2. 5/16” (I.D)WASHER --———————————- [6PCS]

@ (3. 5/16” SPRING WASHER ——---——-- —[6Pcs]| D7 D8 D10 D11

® (4. 5/8” SPRING WASHER --—————————- [1PCS] g &> a

D13
D15 D16
e 1%
1 2 3 4 5




SIP—1400G PARTS ILLUSTRATION SHERT

A [1PCS] WEIGHT STACK FRAME D [1PCS] MAIN BODY FRAME

\\\ %
) . . 7

B [1PCS] BOTTOM PULLEY FRAME E [1PCS] SEAT FRAME

/N
o

C [1PCS] MIDDLE SUPPORT FRAME G [1PCS] TOP PULLEY FRAME é}

l‘/

H [RPCS] CHROME GUIDE ROD

0] )

J [4PCS] 2”X8” PLATE K [IPCS] SEAT PAD M [1PcCS]
8312—077 9121-027 BACK PAD RUBBER

L [1PCS] BACK PAD

9111-019




O—p1xz

A3X2

W

AYAYAYAYAvAviviyY

AL CCCCCCCLLC (L
—
A

(&

c\

> D7X2
2




SIP—1400G
INCL PRESS

=8PCS

20X3tX25L

Ql

Ql

Q|

Ql

PAGE 4




